Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 ¢
Delfino Valenzuela Tejerfa, Veracru
C.P. 91897 MEXICC

(52) 229 989 1100 tei

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nomero: .

13059635

Page / Pagina:

1/6

(52) 229 289 1600 fax

Date / Dia: August 01, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Qrder ltem / Crden Cliente - ltem: Customer s Reference / Ref, del Cliente: | |Manufacturer's Works Order N° / Confirmacion de Venta:
NIA NIA 195240101

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADQ EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADC

Standard or Specification / Normas o Especificacicnes: Steel Grade / Grado de acero: Ends / Extremos:

API SPEC 5L,0CTOBER 1, 2007 BfX42-L245/L290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad; 3 PesfPz Nominal Weight / Peso Nominal:

8.625 X 0.906 INCH 160 3937714101 FT 122.080 FT 9248.399 LB 74.76 LBIFT

219.1 X 23 MM 12.00 / 12.50 MTS 37.210 MTS 4195.000 KG 111.27 KGIM

5
L
Specimen condition Specimen dimensions Test Y.5. U.T.S. ¥.5.JUT.5 Elongation / Alargamientc

Heat N° | Sample N°{ Condicidn de la probeta Dimensicnes de la probeta temp | Eul 0.50 %. Req.

Colada N°| MuestraN°*] Ls Sc | Type| Ori Size Area Temp. {Min: 290 Min: 4156 Req. Max. Lo Min. Obt.
Tipo Tamafio Seccioén | ensayo |Max: - Max: - -
mm mm2 C “MPa MFa in % %
54367 | 26281 B | AM | Ss| L | 37.07X 22,36 854,44 | RT 322 470 0,69 2 330 | 51.0

AM: As manufactured / Segun procese de fabricacion
|B: Body / Cuerpe
wdinal / Longitudinal

Ls: Location of sample / Ubicacion de Ja muestra
i { Maximo

Ori; Qrientation f Orientacion

Req, Max: Required maximum / Maxime requeride

equired / quugridp o

¥ U.T.8: Ultimate tensile strengtf

Se: Specimen condiiion / Condicion de la probeta

Ss: Strip specimen / Muestra rectanguiar

Y.S: Yield strength /.

iial length'/ Longitud inicial

: '-Héat._.N_" -

He '_'Samp!e N°
. Colada'N® | Mugstra N°

! w] L 00001
8 '5436: | 28281

do. con firma electrénica.. EI certificado original posee impreso el logo

i be sub‘ected to the faw.

tiéstits confarmrly to the original ong1a|

o Thxs carttf cate s isstied by a cornputenzed system and i is valld with electronic signature. . On the original cerlificate 1he trade—mark green colored-
- Tenanstis mamped I case the owner. of the’ onglna} cenﬂ'tate would release a copy ofit, he sl
. Any alteration and!oriaISIfca

Es{e cartificado se emite mediante sistema comput zadu y es val
| Tenaris color verds. En caso de que el poseedordal nerl icado entregue una copia, debera garanuzar la conformldad ©on al original hal:léndDS

X upon hlmself the respcnsnblhty for any unlawfu: or not alluwad s

: respnnsabls por cualquier uso ilegal o indebide: Cuat

lier-alteracian’ yfo falslﬁracmn esiaré su;eia @ i Ie o




T = Tubos de Acerc de México, S.A.
ena rls Carret. México Veracruz Km 433.7 §
Delfino Valenzuela Tejeria, Veracru
C.P. 91697 MEXICO
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA | Mumber/Nimero:. | Page/ Pagina: (52) 229,989 1600 Tax
CERTIFICADO DE PRUEBAS EN FABRICA 13059635 2/6
Date / Dia; August 01, 2013
Gustomer / Cliente: PLESA ANAHUAG Y CIAS, S.A.DEC.V. Customer’s Order item / Orden Cliente - Itern: Customer's Reference / Ref. del Cliente;  [Manufacturer's Works Order N° / Confirmacién de Venta:
N/A N/A 195240/01
Manufacturing Process / Procese de Manufactura: Preduct Type / Tipe de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Stee! Grade { Grado de acero: Ends f Extremos:
AP1 SPEC 5L,0CTOBER 1, 2007 BIX42-1245/L290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Céduta: Length / Longitud: Quantity / Cantidad: 3 Pecs/Pz Nominal Weight { Peso Nominal:
8.625 X 0.906 INCH 160 39.37 /4101 FT 122.080 FT 9248.399 LB 74.76 LBIFT
219.1 X 23 MM 12.00/ 12.50 MTS 37.210 MTS 4195.000 KG 111.27 KGIM

Composition % / Composicidn %
X 100 X 1000 X 10000 X 100

C | Mn} Si| Mo| Cr P 3 V [ Nb| Ni [ Cul Bn| Al T | As B | Ca| N ]Col1|Col2 .

f Mmax | 28 |120] -~ | 5] 40 |30 30 |a0| - [40]a0| -~ | - | -~ -[ -] -] -115]100]
win T =1 =110 =1 -1 -3 -1~1-1-1-4-{-1-1-1-[-1T-1T-1-1
Heat N® | Sample N° [P Max | 28 [ 120 - | 5] 40| 30 ] 30 | 80 | - | 400 400] -- - - - - - - 16 | 100 |
Colada N° | Muestra N° Min - 29 10 - - - - - - - - - - - - . -- - - - -
| 54367 26282 P ) s 122 141 2] 0] 18152 |104{291] 9

P: Product / Produch

KAANDHVTI
UMA Mo+ CrtNi+Cu+V

Tnaviduals / Individuales

1 Reguired values

: Nairesfequeridos | Mini— T Max: 220 | Var —
= Heate Sample N°
: Colada Nt Musstra N°
5435""7 26281
: 54367 26262
i

Quad: Quadrant ! Cuadrante :

: AM As manufactured { Segin proceso de'fabric
- 5e: $pecimen condition / Condmuon de la probeta

' Avg Average (A Pmmedm

=" |Este cerliicado se amite mediante sistema campu izadey 6 valm‘ado con fimma electrdnica, El certrﬁcado original posee imprese el logo
o Tenans color verde, En caso de que & pnseedur del certifi cadn enlregue una copia, deberé mntnzar ia conforrmdad con el original hanléndm
responsable por cualquier uso ilegal 6 indebido. Cualqu -'élléracién' /o falsificacidn astard 8 _ta=a lziay:" .-

Thls ceruf cata |s |ssued by a cnmputenzed aysism and it ] 2 k :
“Tenaris™ s stamped.” Incase the cymer.of 1 onglnal certificate would release a copy of 1t st atteskits oonformny to the original one ta ng
upon hlmsatf the respnnsiblllty for any unlawful ornol glloived ise, Any alteration andfor. falaificAtion will ba. SUBjE od: to:the law. e




Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 £
Delfino Vaienzuela Tejeria, Veracru
C.P. 91697 MEXICO

{52) 229 939 1100 tel

{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

13059635

Number / Ndmero:-

Page / Pagina:

316

Date / Dia: August 01, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Grder ltem / Orden Cliente - [tem: Customer s Reference [ Ref, del Cliente: | [Manuiaciurer's Works Grder N° 7 Confirmacien de venta:
NIA N/A 195240/01
IManufacturing Process / Proceso de Manufactura: Product Type / Tipe de Producto: Surface / Superiicie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Ends / Extremos:

Standard or Specification / Normas o Especificaciones:
APl SPEC 5L,0CTOBER 1, 2007

Steel Grade / Grado de acero:
B/X42-L245/L290 PSL1

NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 3 Pe¢s/Pz Nominal Weight / Peso Nominat:
8.625 X 0.906 INCH 160 39.37 74101 FT 122.080 FT 9248.3%9 LB 74.76 LBIFT
219.1 X 23 MM 12.00  12.50 MTS 37.210 MTS 4195.000 KG 111.27 KGIM

|B: Body / Cuerpo

-Var: Variation / Vartacién

Standard / Norma:
Heat N° | Sample N° Result
Colada N° | Muestra N° Resultado
" 54367 26281 Good / Bueno

i Unidad.

T Resylis/ Resultado

SRR 2,970

" Sglisfactory / Satisfacterio:

— Este: nemﬁcado s8 emite mediante sistema oomputanzado yes valldado con firma electrdnica.

eriificade onginal posee impreso elloga

Thls certrﬁcale s lssued by a oompulsnzad system and it is
"Tenaris" is stamped ‘In'case the owner. of the ung|n31 oertrﬁcale woLld release a copy of it; he must aﬁesl its ccnformﬂy tothe originat nne takm
“upon hlmself tha responsihmty for any unlawful oF.fot. sllawe use. Any alteration and!arfalsmcatlon Wil be' sub]ected > 2

¥ Md with electrenic signature.- On 1ne k . £ le 1he trade-mark green oolored

N Tenaris color verde. En caso de que el peseedor.del.certificado; entregua una copia, deberé. garsn ar-la confonmdad con el original haciéndos
responsable por cualquier uso ilegal o indebido: Cualqweralteramén yfo {alsificacitn eslard.sijstaa Ia Iey

FORD:
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Tenaris

|

Tubecs de Acerc de México, 5.A.
Carret. México Veracruz Km 433.7 SI
Delfino Valenzuela Tejeria, Veracruz
C.P. 91697 MEXICO

{52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero: -

13059635

Page / Pagina:

4/6

(52) 229 989 1600 fax

Date / Dia: August 01, 2013

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V.

Customer’s Order Item / Orden Cliente - ltem:

Custorner’;ﬁeference I Ref. del Cliente:

Manufacturer's Works Order N° ! Confirmacién de Venta:

NIA NIA 195240/01
Manufacturing Process / Proceso de Manufactufa: Product Type / Tipe de Preducto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Steel Grade / Grado de acero: Erds [ Extrermaos:

Standard or Specification / Normas o Especificaciones:
APl SPEC 5L,CCTOBER 1, 2007

BIX42-1245/L290 PSL1

NORMAL BEVEL
BISELADO NORMAL

Dimensions / Bimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 3 Pes/Pz Nominal Waight / Peso Nominal:
8.625 X 0.206 INCH 160 39.37/41.01 FT 122.080 FT 9248.399 LB 74.76 LBIFT
219.1 X 23 MM 12.00/12.50 MTS 37.210 MTS 4195.000 KG 111.27 KG/IM

Heat treatment / Tratamiento térmico: Pipe / Tubo
Quench media of heat treatment precess / Medio de enfriamento del tratarniento térmico: air cooled
Temperaiure Scale / Escala de Temperatura: °C

Type
Tipo

Normalized / Normalizado

[Manisactured by TenansTamsa
Steel makmg prucess

i Eiecinc Arc Fumaoe-Ladle Furnaoe-Conlmuous
Fully Kalled Steel: "

B Matenal free from Mercury contamination
Not repalred by weldsng

-|Non desiruchve st: Satisfactory
: lnspectlon method ",

o EMI FLVF MPI =

: ASTM A105 (R
|ASTM.A53, 12.'ASME SA106 2010 <%
]MATERIAL ACCORDING TO NACE MR0175- 03

g Aoero calmado wn alumlmo
= Ma_terlal Ilbre de conlaminacién de Mercurio

S2EMI- FLVI MPI -
; ASTM Ai0BA1/

ASTM AB3;12/ASME SA106,2010
: MATERIAL DE ACUERDO A NACE MRD175—2003 ..

Este cemﬁcado se emite mediante sistema oomputanzado y-es yali _adn con firma electranica. 'EI cerlificado original posee impreso el lego -

'Tenans" is starnped ‘In case the cwner of 1he cm_ al"certrl‘ cale would release a copy of it, h
Gled 10 the law.

riwill be su’oje

Thls osmﬁcale ls |ssued by a computerlzed S} em and {s.valui w1lh electronic signature, : O he engmal camﬂcam i trade-mark green culor'
stattest Iis confunmty to the eriginal one taklnu

- Tenans color verde. En caso de que el poseedor del c.emﬁcado enifédue una copia, dsberd Q
responsahle por cualquier uso ilegal ¢ indebidd. Cualqmer alterau!m yfo falsificacion estars sujetd a la lay:.

nhzar la conformidad con el original haaendose

upen h|maelf the responsmnhty for any unlawful of. n 1 allowed lish, Any alteration and!nrfalm




Tenaris

TJubos de Acero de México, 5.A,
Carret. México Veracruz Km 433.7 ¢
Delfino Valenzuela Tejeria, Veracru
C.P. 91697 MEXICO

(52} 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:.

Page / Pagina:

13059635 5/6

(52) 229 989 1600 fax

Date f Dia: August 01, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V.

Customer s Qrder item / Orden Cliente - ltem:

Customer’s Reference / Ref. del (?[iente:

Manufacturer’s Works Order N° / Confirmacién de Venta:

NIA N/A 195240/61
Manufacturing Process f Proceso de Manufactura: Preduct Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Steal Grade / Grado de acera: Ends / Extremos:

Standard or Specification ! Normas o Especificaciones:
API SPEC SL,OCTOBER 1, 2007

BIX42-1245/1.290 PSL1

NORMAL BEVEL
BISELADBO NORMAL

Dimensions / Dimensiones:
8.625 X 0.906 INCH 160
219.1 X 23 MM

Schedule / Gédula;

Length / Longitud:
3937714101 FT

Quantity / Cantidad: 3 PcsiPz
122.080 FT
37.210 MTS

9248.399 LB
4195.000 KG

Nominal Weight / Peso Nominal:
74.76 LBIFT
111.27 KG/M

12.00/ 12.50 MTS

Supplementary Information
Informacion Suplementaria

lTamsa Ref. 422878

Tamsa Ref: 422678

Heat N° Quantity Length Weight
Colada N* Cantidad Longitud Peso
L {Fieces) Ty
" BAIBT 3

'A’irera'ge .Iength per pipe

Longltud promedio por tubo
. (m}

; upon himzelf ihe’ responsmlllty for any unlawful or not 2llowed uss. Any

7 12.403

: Tnls cedificate is |ssued by a compulenzed sysiem and |1_|s valld with electronic signature, On ‘The orginal certifi =) the trade-mark green coiore
'Tenans is stamped; in‘case the owner of the qngmai cerlificate would release a copy of rl, he must’ arlesl its: confom‘llty to the eriginal one ki

'. nasponsable por cualquier usa |Iegalomdsb|du Cual

Este certficado se emite mediante sisterna mmputanzado y-05 vahdado con firma electrénica. EI certificado original posee impreso el logo
i Tenans calor verde. En caso de gue el poseedor.del camﬁcado en\regue una copia, deberd garanllzar la conformidad con el eriginal hamendm

[on and!ur falsaﬁcatlon quI ba SubjEGlEd 1o the law.

ier alteraclon y.fn falsificacion estaré su;eta alaley:




= Tubos de Acero de México, 5.A.
e na r Is Carret. México Veracruz Km 433.7 !
Delfino Valenzuela Tejeria, Veracru
C.P. 91697 MEXICC
(52) 229 989 1100 tel

|
|
CERTIFICADO DE PRUEBAS EN FABRICA | Number/Nomeror— | Page/pégna: | 0o o
: CERTIFICADO DE PRUEBAS EN FABRICA 13059635 6/6
Date / Dia: August 01, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.IBE C.V. Customer’s Order kem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Cenfirmacion de Venta:
N/A N/A 195240/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Suriace / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Sleel Grade / Grade de acero: Ends / Extremos:

API SPEC 5L,0CTOBER 1, 2007 BiX42-L245/L 290 PSL1 ' NORMAL BEVEL

BISELADO NORMAL

Dimensions ! Dimensiones: Schedule / Cédula: Length / Lengitud: Quantity / Cantidad: 3 Pcs/Pz Nominal Weight / Peso Nominal:

8.625 X 0.906 INCH 160 39.37/41.01 FT 122.080 FT 9248.399 LB 74.76 LBIFT

219.1 X 23 MM 12.00 / 12.50 MTS 37.210 MTS 4195.000 KG 111.27 KGIM
; This is 1o cerlify that the praduct described here has been manufaciured, sampled, tested, and inspected in accordance with For el presente certificamos gque el material aqui descrito ha sido fabricado, muestreado, ensayado inspeccicnade de
purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin. acuerdo a los requisites de su orden de compra. Este cerificado no es, ni puede ser usado, como una declaracién de origen.
|
: CUSTOMER . THIRD PARTY TENARIS QUALITY DEFE ARTMENT SIGNATURE

= = — i
INSPECTION COMPANY O ),fr ;‘f %
COMPARIA DE INSPECCION o4t
s F oD
i FEALNE
| Company Name: N/A £y 4
Employee Name: N/A QUALITY CERTIFICATION DEPT. CHIEF OF QUALITY CERTIFICATICN BEPT.
DEPTQ. DE CERTIFICACION DE CALIDAD RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDA[
dstelld Abraham;

: Este cemﬁcado se emita mediante sistema cumputanzado ¥ es valldadc con firma elecirénica: - EI cericato original pesee imprese el loge ;
- [Tenaris color verde. En case de que ol poseedor di lifi icado’: enfregue-una copia, debera gamntlzar la confon'mdad con &l ariginal hauéndo&
. responsable por cualquier use itegal © andebndo Cualquw-r ‘alisracion yfo falsrﬁcamén astarg su]eta alalay: -

- | FOR03

Thls oeruf cate i+ ISSUed by a compulenzed'system and-it lid with electronic signature. On ih y ) : mﬁcate the trade-mark green culored
; "Tenans is stampari In case the nwner of the onglna| certificate would relensa a copy. of it; her i attestits confon-nny to the original ong kjng
upon himself the responsml jty for any unlaw‘ful or: nat allowed visé.. Any alteration andior falsifi nauun ill be subjecied toithe law.




